
Park Tool Co. 6 Long Lake Rd.  St. Paul, MN 55115 (USA)  www.parktool.com

PRS-23 part numbers 
Ref. No.	 Part No.	 Description
1    	 130      	 Base
2    	 164      	 Upright Weldment
3    	 162      	 Nylon Adaptor
4    	 163      	 Upright Bearing
5    	 1708    	 Upright Tube
6    	 1709R   	 Right Upright Bracket
7     	 1709L   	 Left Upright Bracket
8     	 113S    	 Threaded Lock Block
9     	 114S    	 Unthreaded Lock Block
10   	 112S    	 Lock Block Bolt
11   	 1716R  	 Horizontal Beam Tube
12   	 1728    	 Slider Weldment
13   	 111S  	 Handle
14    	 110S  	 Ball Knob
15    	 1711R  	 Saddle
16     	 1257-2    	 ¼” x 3/8” Button Head Cap Screw
17      	 1724-2  	 Nylon Bracket Washer
18      	 1283X  	 M10 x 50 Button Head Cap Screw 
19      	 1285X  	 M10 Nylok Nut
20   	 1706-2     	 Knob
21    	 1709-2    	 Upper Bracket Bolt
22     	 1715-2   	 Beam End Cap
23     	 1729A   	 Short Quick Release Assembly
24     	 1722A   	 Long Quick Release Assembly
25     	 1723     	 Hitch Pin
26     	 1709S    	 Buckle and Strap Assembly
27     	 133S     	 ¼” x 7/8” Button Head Cap Screw
28     	 132S    	 ¼” Washer
29     	 131S    	 ¼” Hex Nut
30      	 1707     	 Collar Assembly  
31     	 290        	 M6 Nylok Nut
32     	 1721  	 Slider Axle Extension
33	 1709A	 Upright Bracket Set (includes 1709L and 1709R)

Bottom Bracket Cradle  
Repair Stand PRS-23

(PRS-23LB and #130 Base)

© 2018 Park Tool Co.  
® The color BLUE is a registered trademark and trade dress of Park Tool Co.

1

27

3

8910

11

25

22
32

23

12

26

31

24

13

14

15

17

19

18

20
21

16

4

5

6

33

7

2

28
29

30



E F G

Assembly

2

28

27

1

29

8

9

13 10
14

5

30

4

3

21

26
6

7

31

11
17

18
25

19 15

16

22
23

12
20

24

Mounting Bike in PRS-23

A B C D


